

TESTING CERTIFICATE


Issued to:
Proprietor
 Shipra Tiles, Patna

Date of Report 06/10/2018
Report No: 031018/Civ/04735
Date of Sample Receipt 03/10/2018
Period of Testing 03/10/2018 To 06/10/2018
JOB.S. NO. GTRL/270918/04668
Job Code No. Civ/031018/04677

Name of Customer Shipra Tiles
Customer Ref No. GTRL : Nil
Customer-Client Agreement No. : Nil
Sample Description : Cement Concrete Terrazzo Mosaic Tile (300x300 mm)
Name of Work : Nil

S. No.	Tests	Test Method	Results	Requirement Ref. IS No. 1237 : 2012	Conformity
1.	Wet Transverse Strength, N/mm ² (Clause 12.5) Individual	IS:13801:2013 ANNEX F	i 3.16 ii 3.38 iii 3.53 iv 3.44 v 3.29 vi 3.20 Avg. = 3.33	3 N/mm ² Min.	Yes

*** End of Report ***

AUTHORIZED SIGNATORY

RAJEEV KUMAR (TM)